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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements
and the tests performed to the item under test on the date and under the conditions stated in the report and it is

based on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
TEL : +886-3-582-8001 Page Number 4 0of 25
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Summary of Test Result

5; F;Z: Test ltems P Az(aSS/lI:'II,:IL) Remark

3 AC Power Line Conducted Emission PASS -

4 Occupied Bandwidth & DTS Bandwidth PASS -

5 Maximum Conducted Output Power PASS -

6 Maximum Power Spectral Density PASS -

7 Antenna Port Conducted Emission PASS -

8 Transmitter Radiated Spurious Emission PASS -
Comments and Explanations
The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1. General Information

11. EUT Description

Frequency Range

2400 ~ 2483.5 MHz

Operating Frequency

IEEE 802.11b/g
IEEE 802.11n (20 MHz)

2412 ~ 2462 MHz

IEEE 802.11n (40 MHz)

2422 ~ 2452 MHz

Channel Number

IEEE 802.11b/g
IEEE 802.11n (20 MHz)

11 Channels

IEEE 802.11n (40 MHz)

7 Channels

Type of Modulation

IEEE 802.11b

DSSS-DBPSK, DQPSK, CCK

IEEE 802.11g/n

OFDM-BPSK, QPSK, 16QAM, 64QAM

The difference for each model is shown as below:

EUT Model No. Platform Description
1 SoM-SD700 MT8390 The differences are platform and CPU/GPU.
2 SoM-SD510 MT8370 All under same layout.

From the above models, model: SoM-SD700 was selected as representative model for the test and its data was

recorded in this report.

Antenna Information

Ant. Brand Name Part No. Type Antenna Gain (dBi)
1 Cortec ANO0750-74S05BSM Dipole 2.82
2 Cortec ANO0750-74S05BSM Dipole 2.82

For IEEE 802.11b/g/n Mode: (2TX, 2RX)

Both Ant. 1 and Ant. 2 can be used as transmitting/receiving antennas, and they can transmit/receive signal

simultaneously.

1.2.

EUT Information

EUT Power Type

From Adapter / Host system

EUT Function

X | Point-to-multipoint

[]| Point-to-point

Beamforming Function

(1| With beamforming

X1 | Without beamforming

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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1.3. Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFRFCC Part 15

¢ ANSI C63.10-2013

The following reference test guidance is not within the scope of accreditation of TAF:

+  KDB 558074 D01 v05r02

+  KDB 662911 D01 v02r01

+  KDB 414788 D01 v01r01

1.4. Testing Location Information

Testing Location Information
Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1 ADD: No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2 ADD: No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.

Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SR02 and HC-CB10. Test site number for address 2 includes
HC-CB02, HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. Test Engineer Test (Eorév;r;n)ment Test Date
0
AC Conduction Emission HC-SR02 Cyril Chen 251765 2025/05/29
24.5~25.4
RF Conducted Emission HC-SR12 Scott Chang 4 654~550 4/ 2025/05/23~2025/05/27
Y
Radiated Emission HC-CBO04 JasonyYang | 4 4 53515363 | 2025/05/22~2025/05/28
Cyril Chen

TEL : +886-3-582-8001 Page Number : 8 of 25

FAX : +886-3-582-8958 Issued Date :Jul. 15, 2025

Report Version : V1.0



Report No. : 25650032R-RFUSV01S-A

D DEKRA

1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +234dB
Occupied Bandwidth & DTS Bandwidth + 282.55 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density +2.47 dB
Antenna Port Conducted Emission +2.47 dB

Transmitter Radiated Spurious Emission

+ 3.52 dB below 1 GHz
+ 3.56 dB above 1 GHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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1.6. List of Test Equipment
HC-SR02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
9kHz-30MHz,
Artificial Mains Network | R&S ENV4200 848411/010 ) ‘ z 2024/12/02 2025/12/01
4line/100A

EMI Test Receiver R&S ESR3 102608 9 kHz - 3.6 GHz 2024/09/11 2025/09/10
Two-Line V-Network R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
Coaxial Cable(9 m) Harbour RG-400 HC-SR02 9 kHz-2500 MHz 2024/08/15 2025/08/14
EMI Testing System Audix e3 210616 dekra V9 | HC-SR02 N/A N/A N/A
HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer
High Speed Peak Power )

Anritsu ML2496A 1602004 0.3-40 GHz 2024/10/29 2025/10/28
Meter Dual Input
Pulse Power Sensor Anritsu MA2411B 1531043 0.3-40 GHz 2024/10/29 2025/10/28
HC-CB04
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and Spectrum

R&S FSVA40 101435 10 Hz-40 GHz 2025/05/20 2026/05/19
Analyzer
Trilog Broadband

Schwarzbeck VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
Antenna
Double Ridged Horn

RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2024/11/26 2025/11/25
Antenna
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2025/01/14 2026/01/13
Pre-Amplifier DEKRA AP-400C 201801231 18G-40 GHz,48 dB | 2024/10/15 2025/10/14

. 30 MHz-18 GHz,
Coaxial Cable Huber+Suhner |SF104 HC-CB04 1m 2024/08/07 2025/08/06
. Huber+Suhner,
Coaxial Cable Rosnol SF102_UP0264 HC-CB04-1 18-40 GHz, 3m 2024/08/13 2025/08/12
Radiated Software Audix e3 V9 HC-CB04_1 N/A N/A N/A
Pre-Amplifier EMCI EMC01820I 980364 30M-8 GHz,20 dB | 2024/06/04 2025/06/03
Pre-Amplifier EMEC EMO01G18GA 060835 1-18 GHz,50 dB 2024/07/16 2025/07/15
DEKRA Testing System | DEKRA Version 2.0 HC-CB04 N/A N/A N/A
Radiated Software Audix e3 V9 HC-CB04_1 N/A N/A N/A
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
TEL : +886-3-582-8001 Page Number 10 of 25
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2. Test Configuration of EUT
21. Test Condition

EUT Operational Condition

Testing Voltage

AC 120V/60Hz

2.2, Test Frequency Mode

Test Software

cmd

Modulation Fr?&tl.l_'ezr;cy Power Setting
2412 22.0
802.11b 2437 17.0
2462 17.5
2412 18.5
802.11¢g 2437 20.0
2462 18.0
2412 18.5
802.11n (20 MHz) 2437 23.0
2462 17.0
2422 16.5
802.11n (40 MHz) 2437 19.0
2452 16.0
TEL : +886-3-582-8001 Page Number 11 of 25
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2.3. Duty Cycle

Modulation

On Times
(ms)

On+Off Times
(ms)

Duty Cycle
(%)

Duty Factor (dB)

1/T Minimum
VBW (kHz)

802.11b

8.300

8.420

98.57%

0.062

0.010

802.11g

1.370

1.450

94.48%

0.246

0.730

802.11n (20 MHz)

1.290

1.355

95.20%

0.213

0.775

802.11n (40 MHz)

0.635

0.700

90.71%

0.423

1.575

Note: The duty factor will compensate for the total power and power spectral density.

802.

11b

802.11g

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm  Offset 2.90 db @ RBW 10 MHz Ref Level 30.00 dBm  Offset 2.90 db @ RBW 10 MHz
o Att 40dB ® SWT  20ms @ VBW 10 MHz o Att 40dB ® SWT  10ms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
@1k Cirw @1k Cirw
o2 M1[1] 24.92 dBm I n M1[1] 21.50 dBm
20d T I 2.8000 rfs| >0 d R 0T 1111
D1[1] -0.08 (B D1[1] 2.21 dp)|
8.3000 1.37000
10 d — 10 d —
odi odi
-10d -10
-20d 20
-30d -30
-40d -40d
-50 df -50 di
60 d 60 d
CF 2.412 GHz 1001 pts 2.0 ms/ CF 2.412 GHz 1001 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 T 2.8 ms 24,92 dém M1 T 1,98 ms 21,50 dém
D1 M1 1 8.3 ms -0.08 de D1 M1 1 1.37ms 2.21de
D2 M1 1 8.42 ms 0.01d8 D2 M1 1 1.45 ms 0.02 dB
JU J JU
Date: 23.MAY.2025 12:06:25 Date: 23.MAY.2025 12:13:52

802.11n (20 MHz)

802.11n (40 MHz)

Spectrum u%: Spectrum u%:
Ref Level 30.00 dBm Offset 2.90 d& @ RBW 10 MHz Ref Level 30.00 dBm Offset 2.90 d& @ RBW 10 MHz
}& Att 40 dB @ SWT Sms @ VBW 10 MHz }& Att 40 dB @ SWT Sms @ VBW 10 MHz
SGL Count 1/1 SGL Count 1/1
@ 1Pk Clrw @ 1Pk Clrw
M1 Mclél] 20.54 dBm| M1[1] 14.77 dBm|
g e T T4y Vb o oS oopn, g » D1 1.01000 ms
p1[$] 2.67 dB pABusm T R T B 1 A 3
104 1.20000 ms 104 635.00 ps|
od od
-10 di -10 df
-20 di -20 di
-30 dl -30 dl
-40 di -40 di
-50 df -50 di
60 d 60 d
CF 2.412 GHz 1001 pts 500.0 ps/ CF 2.422 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc X-value | Y-value |__Function | Function Result | Type | Ref | Trc X-value | Y-value |__Function | Function Result |
M1 1 1.74 ms 20.54 dBm M1 1 1.01 ms 14.77 dem
D1 M1 1 1.29 ms 2.67 dB D1 M1 1 635.0 ps 4.73 dB
D2 M1 1 1.355 ms 0.00 dB D2 M1 1 700.0 ps 0.04 dB
JU J GIRRD we b J
Date: 23.MAY.2025 12:22:12 Date: 23.MAY.2025 12:29:17
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24, The Worst Case Measurement Configuration
Tests Item AC Power Line Conducted Emission
Test Condition AC power line conducted measurement for line and neutral

Operating Mode

Transmit

1

EUT 1 + Adapter

2 EUT 1 + Notebook (Host System)
Tests Item Occupied Bandwidth & DTS Bandwidth
Maximum Conducted Output Power
Maximum Power Spectral Density
Antenna Port Conducted Emission
Test Condition Conducted measurement at transmit chains
Tests Item Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz

Transmit

1

EUT 1 + Adapter

2

EUT 1 + Notebook (Host System)

3

EUT 2 + Notebook (Host System)

Operating Mode > 1GHz

Transmit

Tests Item

Simultaneous Transmission Analysis - Radiated Emission Co-location

Test Condition

Radiated measurement

Operating Mode

Transmit

1

Bluetooth + WiFi 2.4GHz

2

Bluetooth + WiFi 5GHz

Refer to Appendix G for Radiated Emission Co-location.

Tests Item

Simultaneous Transmission Analysis - Co-location RF Exposure Evaluation

Operating Mode

Transmit

1

Bluetooth + WiFi 2.4GHz

2

Bluetooth + WiFi 5GHz

Refer to DEKRA Test Report No.: 2550032R-RFUSV17S-A for Co-location RF Exposure Evaluation.

TEL : +886-3-582-8001
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Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For radiated spurious emission below 1 GHz and AC power line conducted emission have performed all
modes of operation were investigated and the worst-case emissions are reported.

TEL : +886-3-582-8001 Page Number : 14 of 25
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2.5.

Tested System Details

Test Mode: Mode 1

No. Equipment Brand Name Model No. Serial No.
1 Adaptor Channel Well Technology Co., Ltd N/A -
Test Mode: Mode 2 / Mode 3
No. Equipment Brand Name Model No. Serial No.
1 Notebook Lenovo Lenovo Ideapad 320 PFOSXXY1
2.6. Configuration of Tested System
Test Mode: Mode 1
Connection Diagram
AC Main
(1)
(A)
EUT
Signal Cable Type Signal cable Description
A Adapter Cable Shielded, 1.5m
TEL : +886-3-582-8001 Page Number 15 of 25
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Test Mode: Mode 2 / Mode 3

Connection Diagram

AC Main
EUT (1)
(A)
Signal Cable Type Signal cable Description
A USB Cable Shielded, 1.2m
TEL : +886-3-582-8001 Page Number ;16 of 25
FAX : +886-3-582-8958 Issued Date :Jul. 15, 2025
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3. AC Power Line Conducted Emission

3.1. Test Setup

40 cm—»

EUT

Shielding Room
~=» \/crtical Reference Ground Plane

AE

‘ LISN

AMN

L wo0y —m

Test Receiver

=

Oy

s O

|

b Horizontal Ground Reference Plane <

N

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nominal size, 1 m by

1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the

rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The

EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The

LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are

also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and

photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually

connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the

center of the lead to form a bundle not exceeding 40 cm in length.

Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.
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3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
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4. Occupied Bandwidth & DTS Bandwidth
4.1. Test Setup

Spectrum Analyzer

[T L
{
I

]

oo EUT

Non-Conducted
Table

= (round Reference Plang s

4.2, Test Limit

The 6 dB bandwidth: = 0.50 MHz.
Occupied Bandwidth: N/A

4.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

4.4. Test Result of Occupied Bandwidth & DTS Bandwidth

Refer as Appendix B
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5. Maximum Conducted Output Power

5.1. Test Setup

Power Meter Power Sensor
EE £

Non-Conducted
Table

= Ground Reference Plane <=

5.2. Test Limit

The maximum conducted output power shall be less 30 dBm (1 Watt).

5.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

5.4. Test Result of Maximum Conducted Output Power

Refer as Appendix C
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6. Maximum Power Spectral Density

6.1. Test Setup

Spectrum Analyzer

@ ooe EUT

Non-Conducted
Table

s (Ground Reference Plane <=

6.2. Test Limit

The peak power spectral density conducted from the intentional radiated to the antenna shall not be greater than

+8 dBm in any 3 kHz band during any time interval of continuous transmission.

6.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

6.4. Test Result of Maximum Power Spectral Density

Refer as Appendix D
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7. Antenna Port Conducted Emission

71. Test Setup

Spectrum Analyzer

=i
“H oo EUT

Non-Conducted
Table

b (Ground ReferencePlane e

7.2. Test Limit

RF output power procedure Limit (dBc)
Peak output power procedure 20
Average output power procedure 30

Remarks:

1. Inany 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limit.

2. If the transmitter complies with the conducted power limit based on the use of RMS averaging over a time

interval, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.

7.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

7.4. Test Result of Antenna Port Conducted Emission

Refer as Appendix E
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8. Transmitter Radiated Spurious Emission
8.1. Test Setup

9 kHz ~ 30 MHz

x
w
3
h 4

Antenna

Turntable

‘== Ground Plane HHI:II:I Receiver

30 MHz ~ 1 GHz

x

x

3m

Antenna

" —
A Antenna Tower
80 [ ]

* Turntable

Spectrum

“smmp Ground Plane

= 00O Amplifier  Controller

i e ——

L J

Above 1 GHz
I« 3m T M
lto4m
EUT
AE l Antenna
150em Antenna Tower
Turntable

Spectrum

“essp Ground Plane T oo Amplifier  Controller

i e ——

L J
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8.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MHz) (uV/m) (dBuV/m) (m)
0.009 - 0.490 2400/F(kHz) 20 log (2400/F (kHz)) 300
0.490 — 1.705 24000/F (kHz) 20 log (24000/F (kHz)) 30
1.705- 30 30 29.5 30
30 - 88 100 40 3
88 - 216 150 435 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system.

8.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the maximum
emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
measurement.

On any frequency or frequencies form 9 kHz(inculde The the lowest oscillator frequency generated within the
device up to the 10th harmonic) to 1000 MHz, the limit shown are based on measuring equipment employing a
quasi-peak detector function and on any frequency or frequencies above 1000 MHz the radiated limit shown are
based upon the use of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there also is a limit on
the radio frequency emissions, as measured using instrumentation with a peak detector function, corresponding
to 20 dB above the maximum permitted average limit.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz and above 1 GHz is 1 MHz.
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8.4. Test Result of Transmitter Radiated Spurious Emission (Below 30 MHz)

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has

no need to be reported.

8.5. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix F
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode Mode 1 Phase Line

Test Condition WiFi 2.4GHz

Lewel (dBu%w)

70.0
0.0 I cLASS B _aP
S50.0 | CLASS B_Aw
1
a0.0
3
30.0 =
= 7 1

20.0 1o =
10.0

o — Peak

0.15 0.5 1 2 s 10 20 30

Freguemncy (RMHZ)

No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector

(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.171 40.81 64.93 -24.12 31.19 9.62 QP
2 0.171 27.78 54.93 -27.15 18.16 9.62 AV
3 0.229 31.80 62.48 -30.68 22.18 9.63 QP
4 0.229 21.40 52.48 -31.09 11.77 9.63 AV
5 0.375 26.33 58.39 -32.06 16.69 9.64 QP
6 0.375 21.76 48.39 -26.62 12.13 9.64 AV
7 0.741 24.41 56.00 -31.59 14.73 9.67 QP
8 0.741 13.38 46.00 -32.62 3.70 9.67 AV
9 2.702 27.26 56.00 -28.74 17.46 9.79 QP
10 2.702 16.38 46.00 -29.62 6.58 9.79 AV
11 6.887 2415 60.00 -35.85 14.19 9.96 QP
12 6.887 16.36 50.00 -33.64 6.39 9.96 AV

Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.

TEL : +886-3-582-8001 Page Number 1 of 47
FAX : +886-3-582-8958



D DEKRA

Report No.: 2550032R

Test Mode Mode 1 Phase Neutral

Test Condition WiFi 2.4GHz

Lewel (dBu%w)

g
LS ] | CLASS B_QP
S0.0 I CLASS B_ o0
<0 0
L
S 3 = - a 2k
200 T T }:’
1 | =
]
00.15 L 1 =2 o= 10 210 SUPEEK
Freguemncy (MHZ)
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.205 33.63 63.41 -29.78 24.01 9.62 QP
2 0.205 20.48 53.41 -32.93 10.85 9.62 AV
3 0.371 25.16 58.47 -33.32 15.52 9.64 QP
4 0.371 18.72 48.47 -29.76 9.08 9.64 AV
5 0.472 26.71 56.47 -29.77 17.06 9.65 QP
*6 0.472 21.66 46.47 -24.82 12.01 9.65 AV
7 1.508 25.02 56.00 -30.98 15.28 9.74 QP
1.508 14.63 46.00 -31.37 4.89 9.74 AV
3.310 24.50 56.00 -31.50 14.67 9.83 QP
10 3.310 11.79 46.00 -34.21 1.95 9.83 AV
11 6.837 22.68 60.00 -37.33 12.68 9.99 QP
12 6.837 14.06 50.00 -35.94 4.07 9.99 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode 2 Phase Line

Test Condition WiFi 2.4GHz

Lewel (dBu%w)

0.0
0.0 I CLASS B QP
S0.0 CLASS B AW

5

v

0

E'Y
N

S = - = 11
20.0 T ala als
]
bas T o.s FrequeZey () 10 20 3o ook
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.180 37.36 64.48 -27.12 27.74 9.62 QP
2 0.180 22.77 54.48 -31.70 13.15 9.62 AV
3 0.243 30.70 62.01 -31.31 21.07 9.63 QP
4 0.243 16.61 52.01 -35.39 6.98 9.63 AV
5 0.311 27.52 59.94 -32.42 17.88 9.63 QP
6 0.311 14.48 49.94 -35.46 4.85 9.63 AV
7 0.552 27.53 56.00 -28.47 17.87 9.66 QP
*8 0.552 20.75 46.00 -25.25 11.09 9.66 AV
9 1.964 27.07 56.00 -28.93 17.31 9.77 QP
10 1.964 16.51 46.00 -29.49 6.74 9.77 AV
11 6.786 2422 60.00 -35.78 14.23 9.99 QP
12 6.786 15.78 50.00 -34.22 5.79 9.99 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Mode 2 Phase Neutral

Test Condition WiFi 2.4GHz

Lewel (dBu%w)

g

LS ] | CLASS B_QP

S0.0 I CLASS B_ o0

A40.0 a

3
0.0 = ¥
[ a1
200 al=
] e
GCI 15 L =2 10 210 SUPEEK
Freguemncy (RMHZ)
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.179 39.53 64.53 -25.00 29.91 9.62 QP
2 0.179 2477 54.53 -29.76 15.14 9.62 AV
3 0.239 32.30 62.14 -29.83 22.68 9.63 QP
4 0.239 17.08 52.14 -35.05 7.46 9.63 AV
5 0.347 28.72 59.04 -30.32 19.08 9.64 QP
6 0.347 20.83 49.04 -28.21 11.19 9.64 AV
7 1.707 27.15 56.00 -28.85 17.39 9.75 QP
8 1.707 18.12 46.00 -27.88 8.37 9.75 AV
9 3.169 22.47 56.00 -33.53 12.64 9.82 QP
10 3.169 11.05 46.00 -34.95 1.23 9.82 AV
11 6.832 23.43 60.00 -36.57 13.44 9.99 QP
12 6.832 15.51 50.00 -34.49 5.52 9.99 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Appendix B.1 Test Result of Occupied Bandwidth

. Frequency Occupied Bandwidth L
Modulation (MHz) (MHz) (MHz)
Ant. 1 Ant. 2
2412 15.46 14.95 -
802.11b 2437 13.67 13.47 -
2462 13.59 13.55 -
2412 16.82 16.58 -
802.11¢g 2437 16.98 16.66 -
2462 16.74 16.58 -
2412 17.74 17.62 -
802.11n (20 MHz) 2437 19.70 18.94 -
2462 17.62 17.58 -
2422 36.12 36.28 -
802.11n (40 MHz) 2437 36.12 36.20 -
2452 36.12 36.04 -
TEL : +886-3-582-8001 Page Number ;5 of 47
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Spectrum plot of maximum value

802.11b /2412 MHz

802.11b / 2437 MHz

Ref Level 30.00dBm Offset 2.90 dB RBW 300 kHz Date: 23.May.2025 12:07:02 Ref Level 30.00dBm  Offset 2.90 dB RBW 300 kHz Date: 23.May.2025 12:00:05
Att 4048 SWT 189us VBW 1MHz Mode Auto FFT At 40d8 SWT 189us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30dBm 30dBm
Port1 — Port1 —
Port2 — Port2 —
20 dBm PorBort 2-1 20dBm Port 21
Port 1-1
10dBm 10dBm
0dBm 0dBm
-10dBm 10 dBm
20 dBm 20 d8m
30 dBm -30 dBm
40 dBm -0 dBm
50 dBm 50 dBm
60 dBm 50 dBm
70dBm 70 dBm
CF2.412 GHz 1001 pts Span 40.00 MHz CF 2.437 GHz, 1001 pts, ‘Span 40.00 MHz
Port  MaxFreq,  MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement Port  MaxFreq.  MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port1 2411441GHz 1472 dBm 2404207 GHz -2.72dBm 2419672 GHz -291dBm | 99% OBW: 15.464535465 MHz Port1 11.24 dBm -6.12 dBm. 5.74dBm  99% OBW: 13.666333666 MHz
Port2 2412440 GHz 15.20 dBm _ 2.404487 GHz 0.52dBm 2419432 GHz 0.65dBm 9% OBW: 14.045054945 MHz. Port2 11.23 dBm -6.06 dBm. -6.04 dBm___ 99% OBW: 13466533467 MHz.
Ref Level 30.00dBm Offset 2.90 dB RBW 300 kHz Date: 23.May.2025 12:11:49 Ref Level 30.00dBm  Offset 2.90 B RBW 300 kHz Date: 23.May.2025 12:14:27
At 4048 SWT 189us VBW 1MHz Mode Auto FFT At 40d8 SWT 189us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30dBm 30dBm
Port1 — Port1 —
Port2 — Port2 —
20 dBm 20 dBm
Porpsr 21 Port 1-fPort 2-1
10dBm 10d8m SR\ A
0dBm 0dBm
-10dBm 10 dBm
20 dBm 20 d8m
30 dBm -30 dBm
40 dBm -0 dBm
50 dBm 50 dBm
60 dBm 50 dBm
70dBm 70 dBm
CF 2.462 GHz 1001 pts Span 40.00 MHz CF2.412 GHz, 1001 pts, ‘Span 40.00 MHz
Port  MaxFreq.  MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement Port  MaxFreq.  MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
POrt1 2.461441 GHZ 11.69 ABM 2455086 GHz -4.91 GBI 2.4685/3 GHZ -5.64 ABM | 99% OBW 13.586413585 MHZ Port1 2.410322 GHz 11.34 dBm  2.403568 GHz 2.07 dBm  2.420391 GHz 1.67dBm  00% OBW: 16823176823 MHz
Port2 2462440 GHz 1147 dBm 2455166 GHz -5.66 dBm 2468713 GHz -5.68 dBm __ 99% OBW: 13.546453546 MHz Port2 2412550 GHz 12.04 dBm __ 2.403648 GHz 1.89 dBm __ 2.420231 GHz 3.14 dBm 9% OBW: 16583416583 MHz
Ref Level 30.00dBm Offset 2.90 dB RBW 300 kHz Date: 23.May.2025 12: Ref Level 30.00dBm  Offset 2.90 dB RBW 300 kHz Date: 23.May.2025 12:18:34
4048 SWT 189us VBW 1MHz Mode Auto FFT At 40d8 SWT 189us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30dBm 30dBm
Port1 — Port1 —
Port2 — Port2 —
20 dBm 20 dBm
10dBm 10dBm Port 2:2
Portg
0dBm 0dBm
-10dBm 10 dBm
20 dBm 20 d8m
30 dBm -30 dBm
40 dBm -0 dBm
50 dBm 50 dBm
60 dBm 50 dBm
70dBm 70 dBm
CF 2.437 GHz 1001 pts Span 40.00 MHz CF 2.462 GHz. 1001 pts, ‘Span 40.00 MHz
Port  MaxFreq,  MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement Port  MaxFreq.  MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement

Port12.437480 GHz 1250 dBm
Port2 2.436281GHz 13.47 dBm

2.428488 GHz 220 dBm
2.428648 GHz 375 dBm

2445471 GHz 0.14 dBm
2445311 GHz 2.72 dBm

99% OBW: 16.983016983 MHz
99% OBW: 16.663336663 MHz

Port1 2.460322 GHz 1113 dBm
Port2 2.461281GHz 11.72 dBm

2.453568 GHz 1.70 dBm
2.453648 GHz 2.4 dBm

2470311 GHz 1.79 dBm
2470231 GHz 3.02 dBm

99% OBW: 16743256743 MHz
99% OBW: 16.583416583 MHz
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Spectrum plot of maximum value

802.11n (20 MHz) / 2412 MHz

802.11n (20 MHz) / 2437 MHz

Ref Level 30,00 dBm Offset 2.90 48 RBW 300 kHz Date: 23.May.2025 12:22:55 Ref Level 30.00dBm  Offset 2.90 d8 RBW 300 kHz Date: 23.May.2025 12:24:56
At 4008 SWT 189us VBW 1MHz Mode Auto FFT At 4008 SWT 189us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30d8m
Port1 — Port —
Poz — Port2 —
20 d8m 20 dBm
10 dBm 10 dBm
0dBm odsm
-10dBm -10a8m
-20a8m 20 a8m
30d8m 30 dBm
40 aBm 40dem
s0d8m 50 dem
60 dBm 60 agm
70a8m 70 dem
CF2.412GHz 1001 pts Span 40.00 MHz CF2.437 GHz 1001 pts Span 40.00 MHz
Port  MoxFreq MaxVale LeMFreq  Leftvalue RightFreq. RightValue Measurement Pori MeaxFreq  MaxValue LefiFreq  LeftValue RightFreq  RightValue Measurement
Port1 2413439 GHz 1074 dBm 2403088 GHz 1.84 0B 2.420831 GHz |1.74 dBm |99% OBW; 17.742257742 MHz Port 1 14.08 dBm 4.83dBm |99% OBW: 19.700299700 MHz
Port2 2413798 GHz 11.54 dBm 2403128 GHz 4.45 dBm _ 2.420751 GHz 4.16 dBm __99% OBW: 17.622377622 MHz Port2 14,82 dBm 174 d8m 3,07 4B 99% OBW: 18.941058941 MHz
Ref Level 30,00 dBm Offset 2.90 48 RBW 300 kHz Date: 23.May.2025 12:26:58 Ref Level 30.00dBm  Offset 2.90 dB RBW 1 MHz Date: 23.May.2025 12:20:49
At 4008 SWT 189us VBW 1MHz Mode Auto FFT At 4008 SWT 114us VBW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30d8m
Port1 — Port —
Poz — Port2 —
20 d8m 20 dBm
Port 2:port 14 Port23 Port 1-Port 21
10dBm Port2:2 Port2:3 10d8m
0dBm odsm
-10dBm -10a8m
-20a8m 20 a8m
30d8m 30 dBm
40 aBm 40dem
s0d8m 50 dem
60 dBm 60 agm
70a8m 70 dem
CF 2.462 GHz 1001 pts Span 40.00 MHz CF2.422 GHz 1001 pts Span 80.00 MHz
Port  MoxFreq  MaxValie LeftFreq  LeftValue RightFreq. RightValue Measurement Pori MexFreq  MaxValue LeftFreq  LeftValue RightFreq  RightValue Measurement
Port1 2453439 GHz 890 ABM 2453128 GHZ 145 0B | 2.4/0751 GHz |1.02 a8 |99% OBW 17.62231 1622 MHz Port1 2. 11.30 dBm 3.45 dBm 388dBm 99% OBW: 36.123876124 MHz
Port2 2451321 GHz 0.80dBm 2453128 GHz 257 dBm 2470711 GHz 3.08 dBm __99% OBW: 17.562417562 MHz Port2 2423998 Gz 11.66 dBm 2403938 Gz 5.31 dBMm 2440221 GHz 4.51 dBm __ 99% OBW: 36.283716284 MHz
Ref Level 30,00 dBm  Offset 2.90 48 RBW 1 MHz Date: 23.May.2025 12: Ref Level 30.00dBm  Offset 2.90dB RBW 1 Mz Date: 23.May.2026 12:37:28
4008 SWT 114us VBW 3MHz Mode Auto FFT At 4008 SWT 114us VBW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30d8m
Port1 — Port —
Poz — Port2 —
20 d8m ! — 20 dBm
Port23
10 dBm ort 13 10 dBm
0dBm odsm
-10dBm -10a8m
-20a8m 20 a8m
30d8m 30 dBm
40 aBm 40dem
s0d8m 50 dem
60 dBm 60 agm
70a8m 70 dem
CF2.437 GHz 1001 pts Span 80.00 MHz CF2.452 GHz 1001 pts Span 80.00 MHz
Port  MoxFreq MaxValie LeftFreq  Leftvalue RightFreq. RightValue Measurement Pori MeaxFreq  MaxVelue LefiFreq  LeftValue RightFreq  RightValue Measurement

dBm 9% OBW: 36.123876124 MHz

Port1 14.05dBm 2. 5.81d8m 6.14
Port2 2440117 GHz 14.26 dBm _ 2.418858 GHz 5.94 dBm 2455061 GHz 6.05dBm ___ 99% OBW: 36.203796204 MHz

Port1 2.450322 GHz 10.99 dBm
n2 2. 1,

2.433038 GHz 3.73 dBm
79 dBm 3.2

2470061 GHz 2.99dBm  99% OBW: 36.123876124 MHz
4.39 dBm__ 99% OBW: 36043956044 MHz
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Appendix B.2 Test Result of DTS Bandwidth

DTS Bandwidth o
Modulation Fr((al\qlll;ezr;cy (MHz) (k;lr::) Result
Ant. 1 Ant. 2
2412 10.04 10.04 0.50 Pass
802.11b 2437 9.08 9.04 0.50 Pass
2462 9.08 9.08 0.50 Pass
2412 15.08 15.12 0.50 Pass
802.11¢g 2437 15.12 15.12 0.50 Pass
2462 15.08 156.12 0.50 Pass
2412 156.12 15.72 0.50 Pass
802.11n (20 MHz) 2437 156.12 15.72 0.50 Pass
2462 156.12 15.72 0.50 Pass
2422 35.12 35.12 0.50 Pass
802.11n (40 MHz) 2437 35.12 35.12 0.50 Pass
2452 35.12 35.12 0.50 Pass
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Report No.: 2550032R

D DEKRA

Spectrum plot of worst value

Ref Level 30.00dBm Offset 290 d8 RBW 100 kHz Date: 23.May.2025 12:07:15 Ref Level 3000 dBm Offset 2.90 4B RBW 100 kHz Date: 23.May.2025 12:09:18
At 2048 SWT 56.9us VBW 300kHz Mode Auto FFT At 4008 SWT 569us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30d8m 30dBm
Port1 — Port1 —
Poi2 — Port2 —
20dBm 20 dBm oz
Port2:2 Pt port23
10d8m 10d8m Foril Part13
0d8m 0dBm
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 50 d&m
70 dBm 70 dBm
CF2.412GHz 1001 ps Span 40,00 MHz CF 2.437 GHz 1001 pts Span 40.00 MHz
Port  MaxFreq,  MaxValue LeMFreq  LeMValie RightFreq. RightValie Measurement Port  MaxFreq. MaxValue LeftFrea.  LeftValie RightFreq. RightValue Measurement
Port1 2.410061GHz 14.53 dBm 2406920 GHz 911 dBm  2.416960 GHz 9.20 dBm |DTS: 10,040 MHz Port1 4390Bm DTS: 0,080 MHz
Port2 2410961 GHz 13.28 dBm _ 2.406920 GHz 7.42dBm __ 2.416960 GHz 7.52dBm ___ DTS: 10.040 MKz Port2 9.60 dBm 414 aBm 4.07 aBm 9.040 MKz
Ref Level 30.00dBm Offset 290 d8 RBW 100 kHz Date: 23.May.2025 12:12:02 Ref Level 3000 dBm Offset 2.90 4B RBW 100 kHz Date: 23.May.2025 12:14:40
At 2048 SWT 56.9us VBW 300kHz Mode Auto FFT At 4008 SWT 569us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30d8m 30dBm
Port1 — Port1 —
Poi2 — Port2 —
20dBm 20 dBm
por22  POLRIM24 oo Port2.2 Port 2-1 Port 1-1 Port2:3
10 dBm Port12 T Port13 todem
0d8m 0dBm
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 50 d&m
70 dBm 70 dBm
CF2.462 GHz 1001 ps Span 40,00 MHz CF2.412 GHz 1001 pts Span 40.00 MHz
Port  MaxFreq,  MaxValue LeMFreq  LeMValie RightFreq. RightValie Measurement Port  MaxFreq. MaxValue LeftFrea.  LeftValie RightFreq. RightValue Measurement
Port1 2460961 GHz 10.00 dBM |2.45/4U0 GHZ 451 dBMm  2.466480 GHz 4,28 aBm 0 MHZ Port1 2. 067 dBm 547 dBm 500dBm DTS: 15,080 Mz
2 9.93 dBm 4,08 dBy 434dBm__ DTS: 9.080 MHz Port2 2410681GHz 9.60 dBm  2.404400 GHz 5,54 dBm _ 2.410520 GHz 4.65dBm ___ DTS: 15,120 MHz
Ref Level 30.00dBm Offset 290 d8 RBW 100 kHz Date: 23.May.2025 12: Ref Level 3000 dBm Offset 2.90 4B RBW 100 kHz Date: 23.May.2025 12:18:47
2048 SWT 56.9us VBW 300kHz Mode Auto FFT At 4008 SWT 569us VBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30d8m 30dBm
Port1 — Port1 —
Poi2 — Port2 —
20dBm i 20 dBm erE
Port2-2 Port2-1 Port 1- Port 23 Port2-2 Port 1-1 Port2:3
10d8m 10d8m Port1:2
0d8m 0dBm
10 dBm 10 dBm
20 dBm 20 dBm
30 dBm 30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 50 d&m
70 dBm 70 dBm
CF 2.437 GHz 1001 ps Span 40,00 MHz CF 2.462 GHz 1001 pts Span 40.00 MHz
Port  MaxFreq,  MaxValue LeMFreq  LeMValie RightFreq. RightValie Measurement Port  MaxFreq. MaxValue LeftFrea.  LeftValie RightFreq. RightValue Measurement
Port 1 11.01 dBm 6.16 dBm 6320Bm  DTS: 15120 MHz Port1 2460681GHz 9.14dBm 2454400 GHz 5.080Bm  2.460480 GHz 4.85dBm  DTS: 15,080 Mz
Port2 2435681 GHz 10.72 dBm _ 2.429400 GHz 6,64 dBMm _ 2.444520 GHz 5,64 dBm ___ DTS: 15120 MKz Port2 2460681GHz 9.12dBm 2454400 GHz 4.88 B 2.460520 GHz 4.01dBm ___ DTS: 15,120 MHz
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Report No.: 2550032R

D DEKRA

Spectrum plot of worst value

802.11n (20 MHz) / 2412 MHz

802.11n (20 MHz) / 2437 MHz

Ref Level 30.00dBm Offset 2.90 dB RBW 100 kHz

Date: 23.May.2025 12:23:08

Ref Level 30.00dBm Offset 2.90 dB RBW 100 kHz Date: 23.May.2025 12:25:09
40

At 4008 SWT 559us VBW 300KkHz Mode Auto FFT At @8 SWT 569us VW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 d8m 30 d8m
Port1 — Port1 —
Forz — PoRz —
20 d8m 20d8m
Port 2.1 Port 1-1 Port2:3
Port 1-2 Port 1-3
10 dBm 10 dBm Port o
odsm 0d8m
40 dBm “10.d8m
208m 20 08m
308 30 dam
40.d8m <0d8m
s0a8m 508
508 50 a8m
708 70d8m
CF 2.412 GHz 1001 pts Span 40.00 MHz CF 2.437 GHz 1001 pts Span 40.00 MHz
Port MaxFreq  MaxVaue LeNFreq  LefValue RightFreq. RightValue Measurement Fort WaxFreq  MaxValue LeftFreq  LeftVaie RightFreq  Rightvalue Measurement
Port1 2410601 GHz .50 dBm 2404400 GHz 4,54 dBm  2.410520 GHz 424 dBm  DTS: 15,120 MHZ Port1 2. 1256 dBm 0.50 dam 808dBm  DTS: 15120 Mz
Port2 2410681 GHz 870dBm 2403800 GHz 3.17 dBm  2.419520 GHz 3.62dBm DTS 15720 MHz Port2 2435081 GHz 12.44 dBm  2.428800 GHz 6.45 dBm 2444520 GHz 7.55dBm _ DTS: 15720 MHz
Ref Level 30.00 dBm Offset 2.90 dB RBW 100 kHz Date: 23.May.2025 12:27:11 Ref Level 30.00 dBm Offset 2.90 dB RBW 100 kHz Date: 23.May.2025 12:30:02
At 40dB  SWT 569us VBW 300kHz Mode Auto FFT At 4048 SWT 948us VEBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 d8m 30 d8m
Port1 — Port1 —
Forz — PoRz —
20 d8m 20d8m
Port 2-1
10 dBm 10 dBm. Port2-2 Port 1-1 Port 2.3
odsm 0d8m
40 dBm “10.d8m
208m 20 08m
308 30 dam
40.d8m <0d8m
s0a8m 508
508 50 a8m
708 70d8m
CF 2.462 GHz 1001 pts Span 40.00 MHz CF 2.422 GHz 1001 pts Span 80.00 MHz
Port MaxFreq  MaxVaue LeNFreq  LeftValue RightFreq. RightValue Measurement Port WaxFreq  MaxValue LeftFreq  LeftVaie RightFreq  Rightvalue Measurement
Port 2463 rssaem 2 2o0dsm 2469520 Grz 219 TS: 15.120 Mz Port1 386 dBm 039 dBm 008dBm DTS 35120 Mz
Port2 2460681 GHz 7.00 dBm 2453800 GHz 1.20 dBm  2.469520 Gz 1.820Bm _ DTS: 15.720 MHz Port2 414 aBm ‘020 aBm 077 dBm  DTs: 35120 MHz
Ref Level 30.00 dBm Offset 2.90 dB RBW 100 kHz Date: 23.May.2025 12: Ref Level 30.00 dBm Offset 2.90 dB RBW 100 kHz Date: 23.May.2025 12:37:41
5008 SWT S48us VW 300kHz Mode Auto FFT At 4048 SWT 948us VEBW 300kHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 d8m 30 d8m
Port1 — Port1 —
Forz — PoRz —
20 d8m 20d8m
Port 241 Port 21
ort 24 Port 1-1 . ort 2-
tosem Foail For 13 1o dam Port22 Port -1 Port2:3
Port12 Port 13
odsm 0d8m
40 dBm “10.d8m
208m 20 08m
308 30 dam
40.d8m <0d8m
s0a8m 508
508 50 a8m
708 70d8m
CF 2.437 GHz 1001 pts Span 80.00 MHz CF 2.452 GHz 1001 pts Span 80.00 MHz
Port MaxFreq  MaxVaue LeFreq  LeftValue RightFreq. RightValue Measurement Fort WaxFreq  MaxValue LeftFreq  LeftVaiue RightFreq  Rightvalue Measurement
port1 669 dam 183 dm 212d8m DTS: 35.120 Mz Port1 3,66 dam 008 aBm -054dBm DTS 35120 Mz
port2 6.8 dam 1.72 dBm 177dBm  DTS: 35120 Mz Port2 3.7 dam 059 aBm “03508m DTS 35120 MHz

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 10 of 47




> DEKRA

Report No.: 2550032R

Appendix C. Test Result of Maximum Conducted Output Power

| Frequency Maximum Conducted Average Output Antehna E.I.R.P E'I.'R.'P
Modulation (MHz) Power (dBm) — Galp Power Limit
Ant. 1 Ant. 2 Total Limit (dBi) (dBm) (dBm)

2412 23.860 | 23.820 | 26.850 | 30.00 2.820 29.670 36.00

802.11b 2437 19.780 | 19.800 | 22.800 | 30.00 2.820 25.620 36.00
2462 20.160 | 20.050 | 23.116 | 30.00 2.820 25.936 36.00

2412 20.100 | 20.390 | 23.258 | 30.00 2.820 26.078 36.00

802.11g 2437 21.410 | 21.440 | 24.435 | 30.00 2.820 27.255 36.00
2462 19.600 | 19.760 | 22.691 | 30.00 2.820 25.511 36.00

2412 19.210 | 19.510 | 22.373 | 30.00 2.820 25.193 36.00

(282'\'/:;:) 2437 22.580 | 22.950 | 25.779 | 30.00 2.820 28.599 36.00
2462 17.810 | 17.970 | 20.901 | 30.00 2.820 23.721 36.00

2422 17.410 | 17.580 | 20.506 | 30.00 2.820 23.326 36.00

(i82'\'/|1:|:) 2437 19.860 | 19.910 | 22.895 | 30.00 2.820 25.715 36.00
2452 17.040 | 16.960 | 20.010 | 30.00 2.820 22.830 36.00

Note: E.I.R.P. = Maximum Conducted Output Power + Antenna Gain.
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Appendix D. Test Result of Maximum Power Spectral Density

Power Spectral Density o
Modulation Fr((al\qlll;ezr;cy (dBm/RBW) ( dBrl;:gllez) Result
Ant. 1 Ant. 2 Total
2412 -3.57 -3.19 -0.79 8.00 Pass
802.11b 2437 -7.05 -6.74 -4.22 8.00 Pass
2462 -6.16 -6.44 -3.29 8.00 Pass
2412 -8.15 -7.60 -5.01 8.00 Pass
802.11g 2437 -6.65 -6.60 -3.95 8.00 Pass
2462 -8.65 -8.25 -5.34 8.00 Pass
2412 -8.53 -8.42 -5.29 8.00 Pass
802.11n (20 MHz) 2437 -5.69 -5.30 -2.50 8.00 Pass
2462 -10.44 -9.76 -7.25 8.00 Pass
2422 -13.86 -13.58 -10.55 8.00 Pass
802.11n (40 MHz) 2437 -11.05 -10.78 -7.80 8.00 Pass
2452 -13.72 -13.23 -10.11 8.00 Pass
TEL : +886-3-582-8001 Page Number 1 12 of 47
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Report No.: 2550032R

D DEKRA

Spectrum plot of worst value

802.11b /2412 MHz

802.11g / 2437 MHz

Ref Level 30.00dBm Offset 2.90dB  RBW 10 kHz

Date: 23.May.2025 12:07:24 Ref Level 30.00dBm Offset 290dB  RBW 10 kHz
40

Date: 23.May.2025 12:00:26

At 2048 SWT 758.3us VBW 30kHz Mode Auto FFT At a8 SWT 7583us VBW 30kHz Mode Auto FFT
20 dgm Detector: RMS, Trace: AVERAGE (Power) , SGL Count: 100/100 20 s Detoctor: RMS, Trace: AVERAGE (Power) , SGL Count: 1001100
Port1 — Port1 —
Poi2 Port2 —
20 dBm Sum  — 20 dBm sum —
10d8m 10d8m
M3
M3
0d8m 42 0dBm
M1
10 dBm 10 dBm
20 dBm 20 aBm
30 dBm 30 dBm
40 aBm 40 dBm
50 dBm 50 dBm
60 dBm 50 d&m
70 dBm 70 dBm
CF2.412GHz 30001 pts Span 15.00 MHz CF 2437 GHz 30001 pts Span 15.00 MHz
Port Type Ref Tc Xvale  Yvalue Function Function Result Port Type Ref Trc Xvalle  Ywvalue Function Function Result
Port1 M1 12412639 GHz -3.57 dBm Port1 M1 12437764 GHz 7.05 dBm
Port2 M2 2 2412785GHz -3.19 dBm Port2 M2 2 2436137 GHz 674 dBm
sum M3 Sum 2411231 GHz -0.79 dBm duty factor 0.00 sum M3 Sum 2436138 GHz -4.22 dBm duty factor 0.00
Ref Level 30.00dBm Offset 29048 RBW 10 kHz Date: 23.May.2025 12:12:10 Ref Level 3000 4Bm Ofset 20068 RBW 10 kHz Date: 23 May.2025 12:14:45
At 4048 SWT 758.3us VBW 30kHz Mode Auto FFT A 4008 SWT 1ams VBW 30kHz Mode Aula FFT
20 dgm Detector: RMS, Trace: AVERAGE (Power) , SGL Count: 100/100 30 D21ECTOT: RMS, Trace: AVERAGE (Powsr) , SGL Count: 1001100
Port1 — Porty —
Poi2 Ptz
20 dBm Sum  — 20 dBm Sum  —
10d8m 10 amm
M3
0d8m Wi 0aEm
10 dBm 1o gBm
20 dBm 20d8m
30 dBm 30d8m
40 dBm “0dBm
50 dBm 508
60 dBm <0 o8m
70 dBm 708
CF2.462 GHz 30001 pts Span 15.00 MHz CF 2412 GHz. 30001 pts. Span 22.65 Mz
Port Type Ref Tc Xvae  Yvalue Function Function Result Port Type Rel Trc Xwmue  Ywalue  Function  Function Result
Port1 M1 1 461284 Grz .16 aBm Port1 M1 1 2410688 GHz 515 d8m
Port2 M2 2 2461284 GHz 6.4 dBm Poriz M2 2 2411016 GHz 7.60dBm
sum M3 Sum 2461284 GHz -3.29 dBm duty factor 0.00 sum M3 Sum  2.412878 GHz -5.01 dBm duty fastor 025
Ref Level 30.00 0BM Offset 29048 REW 10 kHz Date: 23.May.2025 1. Ref Level 30,00 dBm  Offset 2.80 6B REW 10 kiiz Date: 23.May.2025 12:18:55
A 404E SWT ims VBW 30kHz Mode AutaFFT At 4048 SWT 1ims VBW 30kHz Mede Auto FFT
30 Do19Ctor: RIS, Trace; AVERAGE (Powsr) , SGL Count: 100/100 0 gy D010CtOT: RMS, Trace: AVERAGE (Power) , SGL Count: 1001100
Fotl — Port1 —
Fonz Pon2
20 aBm um - — 20 dam sum  —
10 aBm 10 aBm
vaem vaBm
108 A0 dBm
20 d8m -2008m
008m <30 dBm
“0dem <0 dBm
50 dBm -s0aBm
<0 aBm 0 dBm
70 dBm 7008m
CF 2.437 GHz 30001 pts Span 22,65 MKz CF 2.482 GHz 30001 pts. Span 22,65 WKz
Port Type Rel Trc  Xwouo Yevalue  Function  Function Result Port Type Rel Trc  Xwalue  Ywalue Funclion  Funclion Resul
Port1 M1 1 |2.436200 Griz 6,65 98m Port1 w1 1 2460607 Griz -6.65 98m
Portz Mz 2 2435410 Griz 6,60 9Bm Ponz mz 2 2462206 GHz -8.25 gBm
sum M3 Sum | 2.436026 Griz -3.95 4B QU Iactor 0.25 sum M3 Sum 2462205 Ghiz -5.34 9B duty factor 0.25
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